
Gogebic-Iron Wastewater Authority (GIWA)
Wastewater Treatment Facility Improvements

Michigan Clean Water State Revolving Fund Project Plan
Volume 1 – Report Body (DRAFT)

21-0433

April 7, 2022



CWSRF Project Plan 

Wastewater Treatment Facility Improvements 

Gogebic-Iron Wastewater Authority (GIWA) 

C2AE Project #21-0433 i April 2022 

TABLE OF CONTENTS 
LIST OF TABLES ................................................................................................................................................................ iii 

LIST OF FIGURES............................................................................................................................................................... iv 
[...]
Alternative 2 is the selected alternative because it provides the most cost effect option to provide improvements to 

deficiencies within the system.  

 

Relevant Design Parameters 

Alternative 2: Improvements to Existing WWTF  

Improvements to the existing WWTF were outlined under the 2010 SRF Project Plan and 2020 SAW Program (see 

Appendix D). Figure 5 illustrates the proposed improvements by building. The following is a summary of proposed 

improvements: 

 

Headworks (Structure 10) Improvements: 

The following are proposed improvements for the headworks: 

 Replacement of all three influent screw pumps at 7 MGD each 

 New sampler unit (dipper style) 

 New grit classifer with cyclone unit 

 Upgrades to the existing HVAC system  

 Replacement of four sluice gates (one 60-inch and three 48-inch) 

 General concrete rehabilitation (clean and seal face, general waterproofing) 

 Seasonal access to septage receiving station 

 

Historically, the WWTP has seen occurrences of SSOs at the main interceptor manhole during extreme wet weather 

events (SSO documentation is provided in Appendix D).  This is presumed to be a result of resistance at the sluice gates 

and influent screw pumps; by replacing this equipment, this would eliminate backing up in the system and prevent SSOs 

at the interceptor manhole. Improvements will involve demolition of existing equipment, painting, and related electrical 

appurtenances. PERS and Superior Engineering, LLC in 2016 also found oxidation on the screw pumps. The report also 

summarized that the influent sluice gate is causing a hydraulic bottleneck to the system and requires replacement to 

allow for better flow. Screw Pump flights have worn over the years and now cause reduced hydraulic capacity during 

peak events. 

 

The septage receiving station will require a roof covering to provide all-season access. The roof will keep the station 

snow free; currently the station is inaccessible during winter and cannot be plowed.  



CWSRF Project Plan 

Wastewater Treatment Facility Improvements 

Gogebic-Iron Wastewater Authority (GIWA) 

C2AE Project #21-0433 27 April 2022 

NFPA 820 covers WWTFs in regards to the national fire code and describes requirements for ventilation in each specific 

area of a WWTF.  At GIWA the headworks building houses the influent screw pump, hydrogritter, MCCs, samplers, grit 

pumps, and primary sludge pumps. The headworks building is enclosed and houses equipment that are considered 

classified areas per NFPA 820.  This means that all equipment and electrical components would need to be designed to 

be explosion proof or the ventilation rate has to meet minimum requirements to make the space “Unclassified” per 

NFPA Standards.  Unclassified areas do not require explosion proof equipment and construction. Replacing equipment 

and all electrical to bring this building up to code would be cost prohibitive as everything in the building would have to 

meet explosion proof requirements.    

 

Primary Treatment (Structure 15) Improvements: 

The following are proposed improvements for primary treatment: 

 Demolish and replace clarifier mechanisms 

 Replacement of scum mixers 

 New sampler unit 

 General concrete rehabilitation (seal walls, clean and coat flooring, injection of cracks, etc.) 

 

Crane Engineering inspected the primary clarifiers in 2019 and summarized numerous deficiencies with the clarifiers 

including, but not limited to: leaky input shaft lip seal, improperly draining lower condensate drain, failing coating, 

corroded steel on influent feed, sludge scraper and skimmer arms are also corroding, scrapers on plows require 

replacement, and beach is also corroding. Along with re-coating equipment, Crane Engineering recommended replacing 

drives (including bearings, seals, and gaskets), new skimmers, and new beaches. The 2016 PERS and Superior 

Engineering LLC also stressed the need for rehabbing the clarifiers as soon as possible.  

 

NFPA 820 covers WWTFs in regards to the national fire code and describes requirements for ventilation in each specific 

area of a WWTF.  At GIWA the primary treatment building houses the clarifier drives, effluent sample pump, scum mixer, 

and rapid mixer.  The primary tanks are enclosed and house equipment that are considered classified areas per NFPA 

820.  This means that all equipment and electrical components would need to be designed to be explosion proof or the 

ventilation rate has to meet minimum requirements to make the space “Unclassified” per NFPA Standards.  Unclassified 

areas do not require explosion proof equipment and construction. Replacing equipment and all electrical to bring these 

buildings up to code would be cost prohibitive as everything in the building would have to meet explosion proof 

requirements.    



CWSRF Project Plan 

Wastewater Treatment Facility Improvements 

Gogebic-Iron Wastewater Authority (GIWA) 

C2AE Project #21-0433 28 April 2022 

 

Oxidation Ditch (Structure 20) Improvements: 

The goal of the improvements to the oxidation ditch process and equipment is to provide more efficient treatment, 

increased operational flexibility, replace aged equipment, and to provide denitrification capabilities. Denitrification is 

needed to remove nitrites and nitrates that may interfere with chlorination of effluent.  In addition, some 

structural/architectural improvements are required to alleviate moisture entering the building walls that house the rotor 

aerators.  Proposed improvements include: 

 Remove aged equipment   

 Replace disc aerators with new more efficient aerators 

 Replace aerator motors, shafts and covers 

 Add submersible mixers to provide sufficient mixing during low aerator shaft speed  

 Add instrumentation and controls to provide anoxic zones to provide denitrification  

 Provide architectural improvements to prevent moisture from entering the building walls 

 

The GIWA WWTF is under loaded regarding pollutant loading compared to the original design capacity.  For the 

oxidation ditch this means that there is far too much aeration capacity resulting in over aeration and energy inefficiency.  

This also makes it difficult to reduce dissolved oxygen levels sufficiently to allow anoxic zones to develop within the 

basin that would allow the process to denitrify and convert nitrites and nitrates to nitrogen gas.  Currently there are 

periods when nitrites in the wastewater absorb the chlorine added for disinfection resulting in high chlorine demand 

and possible effluent fecal violations.  Over a period of 22 years from January 1, 2000 to January 31, 2022, GIWA 

recorded 20 monthly maximum effluent fecal coliform violations (exceeded 200 MPN/100ml limit) and 80 violations of 

the 7-day rolling average fecal coliform limit (exceeded 400 MPN/100 ml).    

     

The current configuration of the aerator shafts and motors does not allow the aeration for the individual channels within 

the basin to be controlled independently from the other channels.  Currently the existing aerators for the two inner 

channels cannot be shut-off or moderated without shutting off or adjusting the aerator speed in the outer channel.   

This results in over aeration and waste of energy.  Figure 4 on the next page shows the proposed aeration system.  

Based on current maximum month loading, shown in Table 6, and new more efficient aeration equipment, the oxidation 

ditch can provide sufficient treatment using only the two inner channels with two aeration shafts in each channel 

(currently there are four shafts and four sets of aeration discs in each channel.  One shaft in each channel can provide 

sufficient oxygen.  Two shafts in each channel would provide full redundancy.  Each shaft could be individually controlled 

through a variable frequency drive and a dissolved oxygen control loop to maximize energy efficiency.      



CWSRF Project Plan 

Wastewater Treatment Facility Improvements 

Gogebic-Iron Wastewater Authority (GIWA) 

C2AE Project #21-0433 29 April 2022 

 

       Table 6. Maximum Monthly Loading 

Maximum Month Conditions 

BOD, lbs/day 1,341 

TSS, lbs/day 1901 

Ammonia, lbs/day 174 

Volume of Two inner Channels, cu ft 163,400 

Volumetric Loading, lbs BOD/1,000 cu ft 8.2 

 

The volumetric loading rate is well below the 10 State Standards maximum of 15 lbs BOD/1,000 cu ft for the extended 

aeration mode of activated sludge.   

 

Hydraulically, the two inner channels will provide 12 hours or more of detention time for influent flow rate of up to 2.44 

mgd and 8-hour detention time (conventional AS) for flow rate up to 3.67 mgd.  This capacity will provide treatment for 

the flow rates received 90% of the time at the GIWA WWTF.  The outer channel has a volume of 982,000 gallons and will 

be used during I/I events to equalize high flow rates.  

 

 

  



25 HP drive

Shaft with
discs

Coupling

Tom Dye
Typewriter
            Figure 4.
Proposed Oxidation Ditch Aeration



CWSRF Project Plan 

Wastewater Treatment Facility Improvements 

Gogebic-Iron Wastewater Authority (GIWA) 

C2AE Project #21-0433 31 April 2022 

Final Treatment (Structure 25) Improvements: 

The following are proposed improvements for final treatment: 

 Replacement of RAS and WAS pumps 

 General valving and piping replacements 

 General concrete rehabilitation (seal top of exterior walls and crack injection) 

 

General concrete rehabilitation, painting, and replacement of valves and piping is required due to deterioration of the 

equipment after rain has infiltrated the building. The RAS, WAS, and groundwater pumps are original pumps from the 

original WWTF construction and are in need of replacement.   

 

Chemical Building (Structure 35) Improvements: 

The chemical building houses the chlorine and sulfur dioxide gas cylinders and gas feed equipment.  The GIWA WWTF 

uses 150 lb cylinders.  The lower level of the Chemical Building houses various pumps that provide functions such as tank 

drain, groundwater dewatering, and belt press wash water.  Similar to other areas of the GIWA WWTF most of the 

equipment in the chemical building has passed the normal life expectancy and requires replacement.  The following 

items are proposed to be replaced as part of the improvements: 

 Chlorine Mixer 

 Chlorination and Dechlorination equipment (gas feed equipment, mixers, disinfection pump, sensors) 

 Effluent sampler 

 Belt press wash pumps 

 Dewatering pumps 

 Tank drain pump 

 Flushing pump 

 Sewage ejector pumps 

 Building HVAC equipment   

 

Disinfection Improvements: 

The improvements to the equipment in the Chemical Building will improve the efficiency of the chlorination and 

dechlorination system but the storage and handling of toxic gas will remain. As an alternative to chlorination, ultra-violet 

light (UV) disinfection could eliminate or reduce the amount of chlorine and sulfur dioxide gas needed at the GIWA 

WWTF.  As described in the Oxidation Ditch (Structure 20) improvements, GIWA experiences periods when nitrites in the 



CWSRF Project Plan 

Wastewater Treatment Facility Improvements 

Gogebic-Iron Wastewater Authority (GIWA) 

C2AE Project #21-0433 32 April 2022 

effluent interact with the chlorine and consume the free chlorine resulting in high chlorine demand and possible effluent 

fecal violations.  If the plant could use UV disinfection the nitrites in the effluent would not interfere with the 

effectiveness of the chlorine.   The improvements to the oxidation ditch process and equipment are expected to convert 

the nitrates and nitrites to nitrogen gas by implementing anoxic zones within the channels.   

 

One major hurdle for the GIWA WWTF is the very high influent flows that occur during I/I events.  The influent flow rate 

can increase from less than 1.5 mgd to more than 15 mgd in less than one day.  Implementing a UV system with the 

capacity to handle peak flows would be cost prohibitive.  Thus the chlorination system will need to be retained and the 

equipment updated due to age and efficiency.  For the UV system a flow control system could be implemented, and a 

UV system designed for the 1.5 mgd average and 4.5 mgd peak hour would have the capacity to disinfect the flow rate 

received at the WWTF over 90% of the time.   This could significantly reduce the volume of chlorine and sulfur dioxide 

needed for disinfection.  A cost analysis is provided in Table 7. 

 

Table 7. Disinfection Alternatives 

Item Description 
Alternative A:  

 Chlorination/Dechlorination  

Alternative B:    

UV Disinfection   

1 Construction Costs $239,000 $466,000 

2 
Engineering, Legal, Administration, 

Planning, and Contingencies 
$72,000 $140,000 

3 Total Capital Cost $311,000 $606,000 

4 Annual O&M Cost  $5800 $14,800 

5 20-Year Present Worth of O&M Costs $113,000 $288,400 

6 Salvage Value $0 $0 

7 Present Worth of Salvage Value $0 $0 

8 Total Present Worth $424,000 $894,400 

 

The cost analysis shows there would be significant additional capital and annual O&M costs if UV disinfection is 

implemented.  In addition, the use and storage of chlorine and sulfur dioxide would not be eliminated.  Adding UV 

disinfection equipment is not cost effective for the GIWA WWTF and would not increase safety.  The improvements to 

the oxidation ditch aeration system will provide denitrification to reduce the nitrite and nitrate in the effluent which 

would alleviate high chlorine usage and effluent fecal limit violations.     

 

Anaerobic Digester (Structure 40) Improvements: 

The existing digester system works very well and meets the PSRP requirements in the EPA 503 biosolids regulations.  

Some of the main components such as the boilers have been replaced within the past five years and are in good working 



CWSRF Project Plan 

Wastewater Treatment Facility Improvements 

Gogebic-Iron Wastewater Authority (GIWA) 

C2AE Project #21-0433 33 April 2022 

condition.  The anaerobic digester system produces sufficient methane gas on a year-round basis to heat the sludge in 

the digesters without supplemental natural gas.  Solids reduction in the digesters is over 50%.  Both of these 

achievements show the excellent operation of the digester system.  Some of the components such as the digester covers 

and the mixing systems are more than 35 years old and require improvement or replacement.  The following are the 

proposed improvements to the anaerobic digester system: 

 Replace the mixing pumps and nozzles for Digesters No. 1, 2, and 3  

 Replace steel covers for all three digesters 

 Replace aged digester gas handling components such as drip traps 

 Replace in-basin sludge and digester gas piping 

 Replace gas pressure relief valves on top of digester covers 

 Replace belt press sludge feed pumps located in digester complex 

 Replace sludge recirculation pump for Digester No. 1 

 

Some of the equipment that is not included in the proposed project has been replaced relatively recently and does not 

require improvement.  The digester covers are 35 years old and from the exterior appear to be intact without holes or 

major corrosion evident in the steel.  Due to the time of year this study was completed, the covers could not be 

inspected during the Project Planning period.  The intent is during the design phase, the integrity of the steel covers will 

be inspected to determine if the covers can be rehabbed and recoated instead of replacing the entire covers.  There 

would be significant cost savings if the covers do not require complete replacement. At the time the covers are 

inspected, the interior concrete and interior piping can be inspected as well to determine if further rehabilitation or 

replacement is needed. 

 

NFPA 820 covers wastewater treatment plants in regards to the national fire code and describes requirements for 

ventilation in each specific area of a wastewater plant.  At GIWA the anaerobic digester building houses the boilers/heat 